
h
\ .  " ' r . - ' . /' . -,--/

I )
l /

@HrrAcHr

rCOIL NAILER
Model NV 65AD

lgg l  .3 .  l0
(El)

'eT l?
\^l lÄ
M--YB
./mP
6'i lY I

$

^ 6of
/\c*---- n-)

tArN--\\ z/
{l', {-.:lSaJI

\ vz t l  \ \  '  r

VZ
( s06)(M-

l l - i - i ' l l l l

NJ]ll
I

/

4

.GD
16.ö
1@'@
l*--ll
19tl).äw:
It -tP

/  \ r t J a - - - \  \ _ , 2

,/--'ryP/ \ / /
/ l'q\ -''

l -l -\6 
./,,lrr^ VJ/ 

/ ,

#)ee_-\-(o-(>,G)-<>
@-<>
@'-<>

r-lr
l:l-IQ

,'_r) E4
Q-./J ,,

L.''

Äg.-_-e9-(?M
I R\'-@
I tii@,l 'qW

---ll I \@

@

'/ 
/r@,K€'e)



88oo?Ä-)r:z-tl

I

ITEM
NO. CODE NO. DESCRIPTION NO.

JSED REMARKS

1 9 4 9 -  8 2 1 I1EX. SOCKET HD. BOLT MsXlS (IO PCS.I
2 949-  455 SPRING WASHER M6 (IO PCS.I I

3 8 7 8 - 9 t 4 TOP COVER I

4 949-  652 HEX. SOCKET HD. BOLT M6X2s (10 pcs.) 4

5 949 -  455 SPRING WASHER MS (IO PCS.} 4

6 880- 085 EXHAUST COVER 1

7 878 -  918 PACKING (B) I

I 8 7 8 - 9 1 2 SPRING I

I 8 7 8 -  9 1 3 o - R|NG (t.D 38.5) I

t o 878-  91  I HEAD VALVE t
il 878- 372 o - RING (r.D s2.8/w2.4) 3

12 8 7 8 - 9 1 8 HEAD VALVE RUEBER 1

1 3 8 7 8 -  9 1 5 EXHAUSTVALVE RUBBER 1

l 4 878-  962 RETATNING RING 1

1 5 874 -  104 CYLINDER O - R|NG (t.D 88.3) I

1 6
\-'
. 1 7

878 -  858 CYLINDER PI-ATE I

8 7 8 -  9 6 1 O - RING 1

1 8 878 -  963 CYLINDER t
1 9 878-  499 CAUTION PI.ATE t
20 878-  93 ' t PISTON RING 1

2 1 878 -  932 o - RING (r.D 3s.7) I

22 880 - 083 PrsToN (H) I {to* 76 g
23 CAUTION PI-ATE 1 F6P EUaöPE
24 880 - 084 BODY I

25 878 - 933 PISTON DAMPER I

26 878-  936 NAIL GUIDE SHAFT I

27 874 -  436 o - R | N G ( P - 4 ) I

28 878 -  964 WASHER 1

2e 880-  087 TAIL COVER I

30 878 -  969 SEAL LOCK HEX. SOCKET HD. BOLT M6X25 4

3 l 878 -  178 SPRING I

32

ur'33

1sw PUSHTNG LEVER ASS'f $ROO( I ;MC10+)- 3AA , /O?
[-ABEL (D) I

34 880 - 082 ADJUSTER t T;LL A./qq7
35 982-  454 SPRTNG (C) 3

36 eSs- rss STEEL BALL D3.e7 (r0 PCS.) 3

37 878  -  968 PUSHING LEVER (A) I

38 880 -  081 WASHER I

39 949-  657 HEX. SOCKET HD. EOLT M6Xr2 (10 PCS.) I

40 NAME PI.ATE 1

4 1 957  -  561 HITACHI I-ABEL 1

4 2 986- 274 MACHTNE SCREW (WiWASHERS) MsX2s I

4 3 877 - 331 PACKTNG (D) 2

4 4 877 - 3672 CAP 1

4 5 949 -  658 HEX. SOCKET HD. BOLT MsX I I  (10 PCS.) 2

4 6 872 -  035 DUST CAP t

4 7 949 - 864 ROLL PrN D3X22 (t o PCS.) I

4 8 955  -  479 RETATNTNG RING (E - TYPE) FOR D6 SHAFT I

4 9 878 -  928 TRIGGER ARM I

50 878- 927 TRIGGER t

5 r 878  -  965 ROLL PIN D2.5X1O I

^ .'4'

izCt

07-

)1-

n,o -.- , , 
ttALENInvE PARTS 03-91

"-* zJ lsaooso lsnrcrY sPr:tb



PARTS

*

F

f v

ITEM
NO.

CODE NO. DESCRIPTION NO.
JSEO REMARKS

/0,

f;fi,

zö

to6 -

52 880-  086 CHANGE KNOB {8I

53 949-  868 ROLL PIN D3X3O (10 PCS.) I

54 877 - 699 H E A D V A L V E O _ R I N G 2

55 8 7 8 -  8 8 1 VALVE EUSHING (B} 1

58 878-  885 o -  R|NG (S -  181 2

57 878- 922 VALVE PISTON I

58 878 - 925 o - RING f l .D 8.8) 2

59 878 - 887 O -  RING f l .D 11 2

60 878 - 884 PLUNGER SPRING 1

6 l 878  -  888 o  -  R |NG ( l .D  1 .8 ) 2

62 878  -  923 PLUNGER I

63 878  -  880 VALVE BUSHING (A) I

6 4 872- 645 o - R I N G ( P - e ) 1

6 5 876; fQS o - RfNG (P - 22) 1

66
ööL. /v ' f  tJ

trffif8- NAIL FEEDER{A} 1

67 878- 947 FEEDER SHAFT t

6 8 878 - 934 MAIN FEEDER SPRING 1

69 878-  944 FEED PISTON 1

=--7ö- g7g=946_ -Tr/uE-rEEt7Err 
ltt

7 1 8t7_:^828- FEEDER SHAFT RING 1

72 t ai4p&Ip FEED SPRING 1

73 878 - 943 SHIFT LEVER I

74 880-  088 NAIL GUARD I troP FI) Pö P tr
7 5 8 7 7 - 7 1 3 FEED PISTON COVER 1

7 6 9 4 9 - 8 1 9 HEX. SOCKET HD.  BOLT MsXl0 (10 pCS.) 2

7 7 877 - 479 MAGAZINE BUSHING I

7 8 877 - 360 MAGAZINE BUSHING 1

7 g I-ABEL 1

80 8 7 7 - 3 7 1 NYLON NUT M5 I

8 l 878 - 950 MAGAZINE t

82 872- 97 1 RETATN|NG RING (E - TypE) FOR D3 SHAFT 2

8 3 877 -  145 STOPPER SPRING I

8 4 8 7 7 -  1 5 1 MAGAZ|NE sroPPER gßo / Y 6 l

8 5 8 7 8 -  9 5 1 STOPPER PIN I

86 s49- 228 MACHTNE SCREW M4X4o (10 PCS.) I

8 7 CAUTION PI-ATE 1

88 875- 248 WASHER 1

8 9 877 - 894 HOLDER SPRING I

90 878 - 350 NAIL HOLDER 1

9 1 azg- e0o \ MAGAZINE COVER 1

s2 876 -  465 NYLON NUT M4 I

93 878 - 953 HINGE PIN I

94 878  -  949
6 ^ ^ . J -

MAGAZINE ASS'Y 1 l N c L U D . 8 1  - 8 6 , 8 8 - 9 3

ssl 9V V I a'W'-a7€,#tr GUIDE LOCK I

96 878 -  308 SPRING I

s 7 878  -  937 NAIL GUIDE I

9 8 878  -  938 MAIN NAIL STOPPER 1

99 878  -  940 SUB STOPPER SPRING 2

1 0 0 940  -  900 ROLL  P IN  D3X14  ( t o  PCS. ) 1

1 0 1 878  -  939 SUB NAIL STOPPER 1

102 8 7 8 -  9 4 1 NAIL GUIDE COVER I

NV 65AD

tt

(0J

0 3 - 9 1 *: ALTERNATIVE PAHTS



PARTS NV 65AD

O

878- 942

SEAL LOCK HEX. SOCKET HD. EOLT M4XlO

S T A N D A R D  A C C E S S O R I E S

9 4 4  -  4 5 9 HEX. BAR WRENCH 5MM

944  -  458 HEX. BAR WRENCH 4MM

s43- 277 HEX. BAR WRENCH 3MM

8 7 7 -  1 5 3 LUBRTCANT OILER (3oCC)

875  -  789 PROTECTIVE GOGGLES

878 -  967

i: ALTERNATIVE PARTS 0 3 - 9 1


